PHONG HAU CAN - CONG AN TP.HCM CONG HOA XA HQI CHU NGHIA VIET NAM
TRUNG TAM THIET BI PCCC 4/10 Pic lap - Ty do - Hanh phiic

Thanh phé Ho Chi Minh, ngay 24 thang 08 ndm 2020

T}}ONG BAO KET QUA IgIEM TRA
CHAT TRAM CHONG CHAY 90 PHUT

S6: 03/TBKT/20

1. Pon viyéu ciu kiém tra: Cong ty TNHH Thueng Mai Dich Vu Sian Xudt Thuén
Thién Thanh.

- Ong (ba) : Lé Trung Huy (- Chirc vu: Giam Déc
- Dia chi 'S6 26/6 Nguyén Minh Hoang, Phudng 12, Quan Tén Binh,
TP.HCM
- Misé thué : 0305461301
< “TéncOng trinh
< “Dia chi cong trinh
- Mau dang ky kiém tra: Chét tram chéng chay - I
- Ky hiéu mu : SELSIL THI-M1C FIRE STOP \\\xﬂ |
- S0 lugng : 01 =
- Xuét xir : Thé Nhi Ky
- Hang san xuét : SELSIL
= Nam san xuat 12019

- "Theo don dé nghi kiém tra ngay: 14/08/2020
- Thoi gian thir nghiém : Tir 04h30 ngay 21/08/2020 dén 06h00 ngay 21/08/2020
2. Pon vi kiém tra: Trung Tam Thiét Bj Phong Chay Chira Chay 4/10

- Ong (ba): Lé Vinh Ha - Chtre vu: Ph6 Giam Déc Trung Tam Thiét Bi PCCC4/10
- Ong (ba): Tran Vin Khéa - Chic vu: KS Phong Kiém dinh, Trung Tam_ Thiét Bi
PCCC 4/10.

- ~Chimg chi hanh nghé s6: 2016/155 - Ngay cip: 13/09/2018 = Pon vi cip: Cuc Canh
Sat PCCC & CNCH
3. Thiét bi:
- Lo nung B001;
- Thiét bi do nhiét hién so;



Pong ho bam gidy:

A
.~ Cau tao miu:

MAu chit tram chong chay (SELSIL THT-M1C FIRE STOP) d¢ day 10mm
Kich thuéc mau thir: 230mm x'330mm

Ky hiéu mau: SELSIL THT-M1C FIRE STOP

S6 lugng: 01 Mau

. Céc budc tién hanh xac dinh giéi han chiju liva:

€6 dinh mAu thir vao sét miéng 1a nung, nhiét 16 nung s& tdc dung truc tiép 1én bé mat
mau thir.

C6 dinh du do ctia ddng hd do nhigt d6 1én bé mit mAu thir khong bi nhiét dé 16 nung
truc tiép nung néng. Trinh ty thir nghiém thuc hién theo dung quy dinh trong
TCXDVN342:2005 (ISO 834-1), TCVN 9311-1:2012 (ISO 834-8:2000)

Bat dién 16 nung;, dat ché d6 cua 1o nung theo bang sau:

Qua thoi gian (phut) Nhiét dj cia 10 nung phai dat (°C)
0 300
S ’ 361
30 545
60 650
90 760

. Panh gia giéi han chiu lita nhw sau:

Tiéu chudn 4p dung: TCXDVN342:2005 (ISO 834-1); TCVN 384:2005 (ISO 834-1;
TCVN 9311-1:2012 (ISO 834-8:2000).

Gidi han ¢hiu 1tra ctia vét lidu 1a thoi han tinh bing phut, ké tir khi bét ddu thir d6 chiu
lira theo ché do nhiét nhu bang trén, cho t6i khi thay hién‘tuqmg nhu sau;

O bat ky thoi diém nao, trén bé mét khong bi nhiét 16 nung truc tiép dét néng dat dudi
180°C so v&i nhiét do trude khithit hay dat dudi 220°C ma khong phu thude vao nhiét
d6 trude khi thir.

. Két qua thir nghiém nhw sau:

Nhiét dg trung binh | Nhiét d¢ trung binh
do dwgc trén bé do duge trén bé
Thdan Nhiét d§ do dwge | mit mau thﬁ_' khong | mit miu thir khong
: trong 16 nung (°C) bi nhiét 16 nung bi nhiét 16 nung
truc tiép nung néng | tryc tiép nung néng
(°C) tai vi tris6 01 | (°C) tai vi tri s6 02
0 300 49,7 49,9
5 361 53,1 23.1
30 545 75.1 74.3
60 650 126.6 1271
90 760 167 1751




8. Két luan:
- Tai thoi diém kiém tra, MAu chét tram chéng chdy SELSIL THT-M1C FIRE
STOP, d§ day 10mm néu trén dat giéi han chiu lira 90 phit (chin mwoi phiit).
- Théng bao nay khéng thay Gidy chimg nhén kiém dinh. Csc thiét bi, phuwong fi¢n
trén trude khi lwu thong phai dirge kiém dinh theo Thong tw 66/2014/TT-BCA
ngay 16/12/2014 cia By Cong an. '

1 KT.GIAM DOC
NGUOI THU'C HIEN PHO GIAM DOC

Che

K§ s Tran Vin Khéa
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1.- INTRODUCTION
This Fire Resistance classification report defines the classification for a set of
penetration seals and linear joints supplied.

2.~ DETAILS OF CLASSIFIED ELEMENT

2.1.- Type of function

Tested elements are defined as penetration seals and linear joints. Their function is to
withstand the integrity and thermal insulation criteria given in clause 5 of EN 13501-
2:2016.

2.2.- Description

Sample 1.
- General description: metal pipe penetration seal.

- Metal pipe:
Material: ST37 steel
Diameter: 75 mm
Thickness: 4 mm
Total length: 640 mm, of which 240 mm are exposed
Pipe is capped at both ends (C/C).
-Penetration seal.
Dimensions: (160 x 160) mm
Composed by:
- 10 mm of “Selsil Fire-Acrylic sealant”
- 40 mm of mineral wool “ODE Rockflex” of 80 kg/m>
- Internal core of air chamber

Selsil Fire Retardent
Wall Acrylic Sealant Was
1
X 1
[ RN
Metal pipe

r
Mineral wool

Detail 1. Sample 1
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Sample 2.
- General description: metal pipe penetration seal.
- Metal pipe:
Material: ST37 steel
Diameter: 44 mm
Thickness: 4 mm
Total length: 640 mm, of which 240 mm are exposed
Pipe is capped at both ends (C/C).
-Penetration seal.
Dimensions: (100 x 100) mm
Composed by:
o 10 mm of “Selsil Fire-Acrylic sealant”
o 40 mm of mineral wool “ODE Rockflex” of 80 kg/m’
o Internal core of air chamber

Selsil Frre Retardent
Wall Acrylic Sealant Wal

Mineral wool

Detail 2: Sample 2

Sample 3
- General description: metal pipe penetration seal.
- Metal pipe:
Material: ST37 steel
Diameter: 44 mm
Thickness: 4 mm
Total length: 640 mm of which 240 mm are exposed.
Pipe is capped at both ends (C/C)
-Penetration seal:
External collar of dimensions: 105 mm in diameter, covering the entire
exposed and unexposed length from the supporting wall. Composed by:
o 10 mm of “Selsil Fire-Acrylic sealant”
o 25 mm of mineral wool “ODE Rockflex” of 80 kg/m’
Penetration seal inside supporting wall composed by:
o 10 mm of “Selsil Fire-Acrylic sealant”

File number: 18/14847-115-1 Page 3
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o 25mm of mlneral wool “ODE Rockflex” of 80 kg/m3
o Internal core of air chamber

Selsil Fire Retardent .0 %
Acrylic Sealant I.\_:_.;:_f:'_:\--‘ wall O o0V
Metal pipe _ Mineral wool

' Detail 3.a and 3.b. Sample 3

Samgle 4

K& Genafal descnptlon cable tray penetratlon seals,
X Cable types: EE

B - Al: NYY-J-5x1.5 RE

- A3: N2XH-] 5x1.5 RE

- B: NYY-] 1x95 RM

- Cable tray: 150 mm width - 40 mm high perforated ST37 steel
cable tray - Penetratlon seal

File number: 13/14847 1;5-1 7 A0 Page s
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Dimensions: 250 mm x 100 mm (width x height)
Composed by:
o 10 mm of “Selsil Fire-Acrylic sealant” e,
o 20 mm of “Selfoam Fire Resistant Foam 0783"
o '30 mm of mineral wool “ODE Rockflex” of 80 kg/m®
“ o Internal core of air chamber ,

_ '® Selsil Fire Retardent
Wall Acrylic Sealant

~Mineral wool Selfoam Fire Retardent
Selsil Fire Refalrdent
Acrylic Sealant
- Wall
3 t I T - ¥ :-I}‘J; i
Wall SpESE ], B i
e i Y oS Wall
Al LA
RS
Wall
Detail 4.2 and 4.b. Sample4
Sample5
- General description: cable tray penetration seals.

-Cabletypes
= C1: NYCW 4x95 SM/50
v - C3: N2XH-J 4x95 SM
- Cable tray: 150 mm width — 40 mm hlgh perforatecl ST37 steel cable tray

File number: 18/14847-115-1 = . Page5
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Length: 900 mm
Width sample 6: 10 mm
Width sample 7: 20 mm
Width sample 9: 30 mm
Composition:
- 10 mm of Selsil Fire-Acrylic sealant”
- 20 mm of mineral wool “ODE Rockflex” of 80 kg/m’
- Internal core of air chamber

Selsil Fire Retardent
Acrylic Sealant

4 Wall Mineral wool

Wall

Detail 6. Sample 6, 7 and 9

Sample 8
General description: vertical linear joints.
Dimensions:
Length: 900 mm
Width: 20 mm
Composition:
- 10 mm of Selsil Fire-Acrylic sealant”
- 20 mm of mineral wool “ODE Rockflex” of 80 kg/m’
- Internal core of air chamber
- Includes steel angle of 20x20x4 mm as indicated in detail 7

File number: 18/14847-115-1 Page 7
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Selsil Fire Retardent
Acrylic Sealant
e Wall Mineral wool

20%x20x4 steel angle

Wall
Detail 7. Sample 8

Samples 10, 11 and 13 are the same than 6, 7 and 9, respectively, but horizontally
assembled.

Sample 12 is the same than sample 8, but horizontally assembled.
Supporting construction.

Supporting construction is made of aerated concrete bricks of 150 mm in thickness and
500 kg/m?’.

The complete description of the tested elements can be consulted in the test report
(see clause 3 of this classification report).

3.- TEST REPORT

This classification report is based on the following test report:
File n°: 18/14847-115

Issued with date: 26 of April of 2018

Test carried out on: 18 of January of 2018

4.- TEST RESULTS

4.1.- Test standard:

EN 1366-3: 2009 “Fire resistance tests for service installations. Part 3: Penetration
seals” (equivalent to UNE EN 1366-3: 2011) and EN 1366-4:2006+a1:2010 “Fire
Resistance tests for service installations. Part 4: Linear joint seals” (equivalent to UNE
EN 1366-4:208+A1:2010).

File number: 18/14847-115-1 Page 8



4.2.- Exposure conditions
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Time/temperature curve

T=2345l0g:,0 (8t + 1) + 20

Number of exposed sides

Symmetrical samples

Applied load

No load applied

Support conditions Supporting construction is made of aerated
concrete bricks of 150 mm in thickness and 500
kg/m>.

4.3.- Result table.

Sample Integrity criterion Thermal insulation criterion |
Sample 1 It was maintained during the | Failed at 35 minutes, when
entire test, 182 minutes temperature rise of thermocouple
12 exceeds 180°C
Sample 2 It was maintained during the | Failed at 97 minutes, when
entire test, 182 minutes temperature rise of thermocouple
25 exceeds 180°C
Sample 3 Failed at 172 minutes, Failed at 160 minutes, when
ignition of cotton pad temperature rise of thermocouple
27 exceeds 180°C
Sample 4 It was maintained during the | Failed at minute 62, when
entire test, 182 minutes temperature rise of thermocouple
17 exceeds 180°C,
Sample 5 Failed at 173 minutes, Failed at minute 55, when
ignition of cotton pad. temperature rise of thermocouple 32
exceeds 180°C
Sample 6 It was maintained during the | It was maintained during the entire
entire test, 182 minutes test, 182 minutes
Sample 7 It was maintained during the | It was maintained during the entire
entire test, 182 minutes test, 182 minutes
Sample 8 It was maintained during the | It was maintained during the entire
entire test, 182 minutes test, 182 minutes
Sample 9 It was maintained during the | It was maintained during the entire
entire test, 182 minutes test, 182 minutes
Sample 10 It was maintained during the | It was maintained during the entire
entire test, 182 minutes test, 182 minutes
Sample 11 It was maintained during the | It was maintained during the entire
entire test, 182 minutes test, 182 minutes
Sample 12 It was maintained during the | It was maintained during the entire
entire test, 182 minutes test, 182 minutes
Sample 13 It was maintained during the | It was maintained during the entire
entire test, 182 minutes test, 182 minutes

File number: 18/14847-115-1
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5.- CLASSIFICATION
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According to clause 7.5 of EN 13501-2:2016 standard, classification of the tested

elements is:
Sample o égh%ﬁ)‘iu i 9\-5 {,,-sc,x{w‘v@
Sample 1 E 180 EI 30-C/C
Sample 2 E 180 EI 90-C/C
Sample 3 EI 120-C/C
Sample 4 E 180 EI 60
Sample 5 E 120 EI 45
Sample 6, 7, 9 EI 180-V-X-M-W10 to W30
Sample 8 EI 180-V-X-M-W20
Sample 10, 11, 13 EI 180-T-X-M-W10 to W30
Sample 12 EI 180-T-X-M-W20

6.- FIELD OF DIRECT APPLICATION

6.1 Penetration seals according to EN 1366-3:2009 (samples 1 to 5).

6.1.1 General.

- Orientation

Test results are applicable to penetration seals assembled in vertical division (wall).

- Supporting construction

Test results are applicable to concrete or masonry elements of a thickness and density
equal to or greater than that of the used in the test.

File number: 18/14847-115-1
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- Service support construction.
Metal trays with melting point higher than the furnace temperature at the classification
time (e.g: stainless steel, galvanised steel) are covered.

- Seal size and distances (not applicable to cable penetration seals):
The test results obtained using standard wall and floor configurations are valid for any
seal (in terms of linear dimensions) equal to or smaller than the tested provided that:

= Total amount of cross sections of the services (including insulation) does not exceed
60 % of the penetration area.

- Working clearances are not smaller than the minimum-working clearances (defined
in the annexes A, B, E and F of EN 1366-3:2009 and according to figure 1 of the
test report.

- Distance between a single service and the seal edge shall remain within the tested
range.

6.1.2 Metal pipes (samples 1, 2, 3).
- Pipe diameter and pipe wall thickness.

Samples 1 and 2.
Pipe Diameters from 44 mm to 75 mm
Pipe Wall thickness: up to 14.2 mm

Sample 3
Valid for the tested pipe diameter and pipe wall thickness up to 14.2 mm.

- Type of pipe material

Results of test covers pipe materials with a thermal conductivity lower than that tested,
subject to the material having a melting point at least equal to that of the material
tested or greater than the furnace temperature achieved at the required classification
period.

- Pipe arrangement.

Test result covers arrangement as tested.

- Number of pipes.

Results cover only single penetration seals of the same type.

- Pipe end configuration.
Result covers only C/C configurations.

- Pipes fitted with an insulation material (only Sample 3).

According to test sponsor data, sample 3 fitted with an insulation material having class
A2 class (ODE Rockflex with aluminium foil coating).

File number: 18/14847-115-1 Page 11
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Test results covers only insulated pipes.

Test conducted on non-insulated pipes covers the integrity criterion of pipes with
interrupted insulation.

Thickness of the insulation can be increased but not reduced.
Density of the insulation may be increased but may not be reduced.
Test results does not cover pipe insulated with glass wool.

Test results cover all angles between 90° and 45°.

6.1.3 Cable penetration seals (samples 4 and 5)
Test results cover circular seals.

- Cable type and size
Test results cover tested cable types.

- Cable support
Test results cover situations where the support does not pass through the seal.

File number: 18/14847-115-1 Page 12
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6.2 Linear joints, according to EN 1366-4:2006+A1:2010 (samples 6 to 13)

6.2.1 Orientation.

Test results are applicable to vertical and horizontal linear joints in a vertical
construction, provided that the ‘supporting construction and the location of the seal within
the linear joint remain unchanged.

6.2.2 Supporting construction.
Test results are applicable to concrete, block work and masonry separating elements of a
thickness and density equal to or greater than that tested.

6.2.3 Seal position.
Test results are valid only for the position'in which the seal was tested.

6.2.4 Mechanically induced movement.
Not tested. Not applicable

The validity period is the one indicated in the product certification system.
This document is not neither a type approval nor a product certification.

Digitally Signed By

B Digitally signed by Albert Ger

T > lordi Mirabent Junyent

Fire Laboratory Responsible Fire Resistance Responsible
LGAI Technological Center, S.A. LGAI Technological Center, S.A.

The results refer exclusively to the sample, product or material surrendered to the Laboratory, just as it is
informed in the section of received material and tested under the conditions indicated in the norms
mentioned in this document:

Qualjty Service Warranty
Applus+, guaranties that this work has been realized following the exigencies of our Quality and
Sustainable System, complying with honouring the contractual conditions and the legal standard.

We would be very grateful if you would send us-any comment you consider appropriate , addressing
either to the signatory of this document or to the Applus+ Quality Director, to the direction

satisfaccion.cliente@appluscorp.com
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